



016124 **CHEMEX LABS LTD.**

212 BROOKSBANK AVE.
NORTH VANCOUVER, B.C.
CANADA V7J 2C1

TELEPHONE: (604) 984-0221
TELEX: 043-52597

• ANALYTICAL CHEMISTS • GEOCHEMISTS • REGISTERED ASSAYERS

CERTIFICATE OF ANALYSIS

TO : CYPRUS ANVIL EXPLORATIONS LIMITED
300-355 BURRARD STREET
VANCOUVER, B.C.
V6E 2G8

CERT. # : A8210146-001-
INVOICE # : I8210146
DATE : 01-FEB-82
P.O. # : NONE
81-G

C.C. G. JILSEN; OXALIC ACID LEACH

Sample description	Prep code	Cu ppm	Mo ppm	Pb ppm	Zn ppm	Ag ppm	Cd ppm
81G-0026 -60IP	0	13	2	14	51	0.1	0.8
81G-0027 -60IP	0	10	2	12	47	0.1	0.4
81G-0028 -60IP	0	9	1	8	44	0.1	0.4
81G0029 XXXX -60IP	0	12	1	11	41	0.1	0.6
81G-0044A -60IP	0	3	2	3	9	0.1	0.1
81G-0044B -60IP	0	5	1	6	15	0.1	0.1
81G-0055A -60IP	0	28	3	180	225	0.1	0.5
81G-0055B -60IP	0	35	2	160	270	0.1	0.4
81G-0056A -60IP	0	19	2	105	140	0.1	0.4
81G-0056B -60IP	0	21	2	54	175	0.1	0.3
81G-0056E -60IP	0	17	2	135	150	0.1	0.1
81G-0056G -60IP	0	24	1	165	185	0.1	0.4
81G-0056H -60IP	0	26	2	160	190	0.1	0.4
81G-0063A -60IP	0	24	1	130	150	0.1	0.2
81G-0063B -60IP	0	25	1	130	185	0.1	0.5
81G-0063C -60IP	0	24	1	100	175	0.1	0.2

*Entered
Mar 20/82
[Signature]*

Hart Bichler

Certified by



CHEMEX LABS LTD.

212 BROOKSBANK AVE.
NORTH VANCOUVER, B.C.
CANADA V7J 2C1

TELEPHONE: (604) 984-0221
TELEX: 043-52597

• ANALYTICAL CHEMISTS

• GEOCHEMISTS

• REGISTERED ASSAYERS

CERTIFICATE OF ANALYSIS

TO : CYPRUS ANVIL EXPLORATIONS LIMITED
300-355 BURRARD STREET
VANCOUVER, B.C.

CERT. # : A8210146-001-
INVOICE # : I8210146
DATE : 01-FEB-82
P.O. # : NONE
81-G

V6E 2G8

E-Feb-17/82

7

8

9

C.C. G. JILSEN; OXALIC ACID LEACH

Sample description	Prep code	Fe %	Mn ppm	AS ppm			
81G-0026 -60IP	0	1.90	370	14	--	--	--
81G-0027 -60IP	0	1.80	300	7	--	--	--
81G-0028 -60IP	0	1.60	230	14	--	--	--
81G0029A+B -60IP	0	1.80	330	11	--	--	--
81G-0044A -60IP	0	0.65	75	4	--	--	--
81G-0044B -60IP	0	0.90	100	6	--	--	--
81G-0055A -60IP	0	2.90	430	92	--	--	--
81G-0055B -60IP	0	3.05	400	90	--	--	--
81G-0056A -60IP	0	2.25	370	63	--	--	--
81G-0056B -60IP	0	1.90	300	50	--	--	--
81G-0056E -60IP	0	2.40	450	59	--	--	--
81G-0056G -60IP	0	2.45	410	63	--	--	--
81G-0056H -60IP	0	2.20	375	59	--	--	--
81G-0063A -60IP	0	2.20	375	57	--	--	--
81G-0063B -60IP	0	2.20	350	53	--	--	--
81G-0063C -60IP	0	2.15	320	41	--	--	--



Certified by *Hart Biehler*

30MAR82
EX021

CYPRUS ANVIL MINING CORPORATION
HEAVY MINERALS DATA ENTRY

PAGE 1

SAMPLE CODE	TEST CODE		Cu	Mo	Pb	Zn	Ag	Cd	Fe	Mn	As
LAB: CHEMEX			CERTIFICATE: A8210146-001A								
81G0026	-60	IP OX	13.00	2.00	14.00	51.00	.10	.80	1.90	370.00	14.00
81G0027	-60	IP OX	10.00	2.00	12.00	47.00	.10	.40	1.80	300.00	7.00
81G0028	-60	IP OX	9.00	1.00	8.00	44.00	.10	.40	1.60	230.00	14.00
81G0029	-60	IP OX	12.00	1.00	11.00	41.00	.10	.60	1.80	330.00	11.00
81G0044(A)-60		IP OX	3.00	2.00	3.00	9.00	.10	.10	.65	75.00	4.00
81G0044(B)-60		IP OX	5.00	1.00	6.00	15.00	.10	.10	.90	100.00	6.00
81G0055(A)-60		IP OX	28.00	3.00	180.00	225.00	.10	.50	2.90	430.00	92.00
81G0055(B)-60		IP OX	35.00	2.00	160.00	270.00	.10	.40	3.05	400.00	90.00
81G0056(A)-60		IP OX	19.00	2.00	105.00	140.00	.10	.40	2.25	370.00	63.00
81G0056(B)-60		IP OX	21.00	2.00	54.00	175.00	.10	.30	1.90	300.00	50.00

SAMPLE CODE	TEST CODE	Cu	Mo	Pb	Zn	Ag	Cd	Fe	Mn	As
LAB: CHEMEX		CERTIFICATE: A8210146-001A								
81G0056(E)-60	IP OX	17.00	2.00	135.00	150.00	.10	.10	2.40	450.00	59.00
81G0056(G)-60	IP OX	24.00	1.00	165.00	185.00	.10	.40	2.45	410.00	63.00
81G0056(H)-60	IP OX	26.00	2.00	160.00	190.00	.10	.40	2.20	375.00	59.00
81G0063(A)-60	IP OX	24.00	1.00	130.00	150.00	.10	.20	2.20	375.00	57.00
81G0063(B)-60	IP OX	25.00	1.00	130.00	185.00	.10	.50	2.20	350.00	53.00
81G0063(C)-60	IP OX	24.00	1.00	100.00	175.00	.10	.20	2.15	320.00	41.00

**THIS DATA WAS ENTERED BY: BOBR .EXPLORE POSTED AT: 08:31:28